MERCRUISER [454 MAG. MPI [SKI) GEMN. VI GM 454 4-31936-19537)
Serial Mbr Range: OFE20100 THRU 0K333333 ()

A =TO FUEL PRESSURE REGULATOR
B =TO PCV VALVE

¥ IMTAKE MAMIFOLD AMD INTAKE PLENUIM

Ref |Clazs|Part

Description

Qi

| A

Comment Footnote .

2 > 805691 FITTIMG (1/4 in. Barh) 1
3 e A054034 1) GASKET SET 1 1
4 22 206242 COMWECTOR 2
5 22 205519) FITTIMG (1/4 in. Barb) 1
g 10 A07R40| SCREW [3/8-16 % 5-1/2in) 4
7 10 B07641 | SCREW [3/8-16 % 1-3/4 i) 12
] 2052254 1| INJECT OR-Fuel ]
g 25 0561141 O-RING KIT g 1
10 5 17422 FILTER ]
11 2 805937 1|HOSE-Bypass 1
12 54 215604212 | CLAMP-Hoze 2
13 2052404 1| PLEMUM-Intake 1
14 23 52698 SLEEVE 2
15 22 205519) FITTIMG (1/4 in. Barbk) 1
16 > 805598 FITTING (3416 in. Barh) 1
17 e A056224 1| GASKET SET 1 1
18 ar 223816 12| DECAL 1
19 2052174 1| SEMSOR-MAP 1
20 26 05412 SEAL 1 1
5 10 807120/ SCREW [H10-24 21 in) 2
22 10 805391 | SCREW (31618 % 4-1/21n) a8
23 10 205390 | SCREW (2416181 2144 in) 4
24 2078537 |BRACKET-Thrattle Cable 1 18
25 10 F3206|SCREW 1/4-20%1/2 in) 3
26 B07485T |BRACKET-Quick Release 1
e 10 A976R | SCREW [H10-32 « 5/81in) 2
28 11 29482 NUT [H#10-32] 2
29 Q05243412 | THROTTLE BODY ASSEMBLY |1
a0 r Q05396 GASKET-Thrattle Body 1 17
K A052264 1| SEMSOR-TPS 1
32 10 805400 SCREW [H#8-32 % 1/2in) 2
33 12 28001 WA SHER 2
34 ansz244 1| [ACMOTOR 1
5 10 205400 SCREW [H8-32%1/2in) 2
36 25 208547 O-RING 1
ar 16 B05399|5TUD 4
8 2054014 2| FLAME ARRESTOR 1
9 11 205402 | MUT-Azom 4
40 32 806173 33| HOSE Pressure Regulator to Intake| 1
1

e =l

TLIDIRIT




